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Certificate No. : F3N2801

CERTIFICATE OF COMPLIANCE

for

47 CFR, Part 15, Subpart C

Equipment . Wireless IP Phone

Model No. : WLANGOO

FCCID : RPW-WLANG0O

Filing Type . Certification

Applicant : BCM Communication Co., Ltd.

8F, No0.3, Wolung Street, Taipei, Taiwan

|HEREBY cerTIFY THAT

The measurements shown in this test report were made in accordance with the procedures given in
ANSI C63.4 - 2001 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test. Testing was carried out on Dec. 05, 2003 at SPORTON International

Inc. LAB.

| ¥

Joe Yang
Director

SPORTON International Inc.

6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.
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1. General Description of Equipment under Test

1.1. Applicant

BCM Communication Co., Ltd.
8F, No.3, Wolung Street, Taipei, Taiwan

1.2. Manufacturer

BCM Communication Co., Ltd.
4F-1, No.66, Sec.2, Nan-Kan Rd., Lu-Chu Hsiang, Taoyuan Hsien, Taiwan

1.3. Basic Description of EQuipment under Test

Equipment : Wireless IP Phone
Model No. : WLANG0O
Trade Name : BCM
FCCID - RPW-WLANG600
Power Supply Type : Switching
AC Power Cord : AC 100~240V, 1.8meter, 2pin
SPORTON International Inc. FCCID RPW-WLAN6G00

Page No. :20f40
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1.4. Feature of EqQuipment under Test

Product Feature & Specification

1. Host/Radio Interface DSSS

11M/5Mbps: CCK, 2Mbps: DQPSK,

2. Type of Modulation 1Mbps: DBPSK

3.  Number of Channels 11
4. Frequency Band 2.4~2.4835GHz
5. Carrier Frequency of each channel [2412+(N-1)*5]GHz N=1~11
6. Bandwidth of each channel 22MHz
7.  Maximum Output Power to Antenna 13.5 dBm
8. IF &L.O. frequency LO: 4824MHz(Ch1l); Zero-IF
9. Type of Antenna Connector

(Ex: SMA,TNC, MCX, MMCX, UFC.......... etc) UFC
10. Antenna Type / Class and Gain Monopo|e Antenna [/ 1.3 dBi
11. Function Type Transceiver
12. Power Rating (DC/AC , Voltage) DC 3.03V
13. Duty Cycle 100 %
SPORTON International Inc. FCCID RPW-WLAN6G00
TEL : 886-2-2696-2468 Page No. :30f40
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14. Basic function of product

Wireless Lan VolP Phone

15. Temperature Range (Operating)

0~+40°C

16. Humidity

10% to 90%

17. Earphone

TOP Den: TS168S-03206N-MV

18. Adapter

BCM

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCCID RPW-WLANG600
Page No. 14 0f40
Issued Date : Dec.10, 2003
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2001 and configuration
operated in a manner, which tended to maximize its emission characteristics in a typical application.

b. The complete test system included A/C adapter, earphone and EUT for EMI test

c. The EUT can operate on eleven channels from 2412.0MHz to 2462.0MHz. (as listed in section 1.4).
According to 15.31(m), three channels (one near top, one near middle and one near bottom) were
performed as following:

d. The following test modes were pretested for conduction test:
Mode 1: 802. 11b CHO1 2412MHz
Mode 2: 802. 11b CH06 2437MHz
Mode 3: 802. 11b CH11 2462MHz

f.  The following test modes were pretested for radiation test:
Mode 1: 802. 11b CHO1 2412MHz
Mode 2: 802. 11b CH06 2437MHz
Mode 3: 802. 11b CH11 2462MHz

g. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 24835 MHz.

SPORTON International Inc. FCC ID RPW-WLAN600
TEL : 886-2-2696-2468 Page No. :50f40
FAX : 886-2-2696-2255 Issued Date : Dec.10, 2003
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2.2. Connection Diagram of Test System

2

N

| A/C adapter

EUT

Earphone

1. The Audio cable is connected from EUT to the EUT’s peripheral (earphone).
2. The Power cable is connected from EUT to the EUT’s peripheral (A/C adapter).

SPORTON International Inc. FCC ID RPW-WLANG600
TEL : 886-2-2696-2468 Page No. 1 6 0f40
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3. Operation of Equipment under Test

Executed the RF test Utility and the EUT was keep transmitting signals at fixed frequency.

SPORTON International Inc. FCC ID RPW-WLANG600
TEL : 886-2-2696-2468 Page No. 1 70f40
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No :  COO01-HY, 03CHO3-HY

4.1. Test Voltage

110V/ 60Hz

4.2. Standard for Methods of Measurement

ANSI C63.4-2001 for conducted power line test and radiated emission test,

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of 6dB Bandwidth
“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of Maximum Peak
Output Power

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of 100kHz Bandwidth
of Frequency Band Edges

“Guidance on Measurements for Direct Sequence Spread Spectrum Systems” for test of Power Spectral
Density

4.3. Test in Compliance with

FCC Part 15, Subpart C

4.4. Frequency Range Investigated

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 24835 MHz

4 5. Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

SPORTON International Inc. FCC ID RPW-WLANG600
TEL : 886-2-2696-2468 Page No. : 8 0f40
FAX : 886-2-2696-2255 Issued Date : Dec.10, 2003
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) |6dB Bandwidth Pass
15.247(b) |Maximum Peak Output Power Pass
15.209 Radiated Emission Pass
15.247(c) |100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) |Power Spectral Density Pass
15.203  |Antenna Requirement Pass
SPORTON International Inc. FCC ID RPW-WLANG0O
TEL : 886-2-2696-2468 Page No. 1 90f40
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5.2. 6dB Bandwidth

5.2.1. Measuring Instruments

As described in chapter 7 of this test report.

5.2.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak power minus

6 dB.
5.2.3. Test Setup Layout

Attenuator

Spectrum
Analyzer

5.2.4. Test Result The spectrum analyzer plots are attached as below

Temperature : 20.4 °C
Relative Humidity : 43%

Mode 1~3 (802.11b)

Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz ) ( MHz ) ( MHz ) Ref. No.
01 2412 6.56 0.5 1
06 2437 6.56 0.5 2
11 2462 6.56 0.5 3
SPORTON International Inc. FCC ID RPW-WLANG0O
TEL : 886-2-2696-2468 Page No. 110 of 40
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5.3. Maximum Peak Output Power
5.3.1. Measuring Instruments

As described in chapter 7 of this test report.
5.3.2. Test Procedure

The antenna port RF output of the EUT was connected to the input RF input of a power meter. Power
was read directly from the meter and cable loss connection was added to the reading to obtain power at the
EUT antenna terminal. The EUT Output Power was set to maximum to produce the worse case test result.

5.3.3. Test Setup Layout

Attenuator

EUT Power Meter

5.3.4. Test Result See spectrum analyzer plots below

Temperature : 20.4°C
Relative Humidity : 43 %
Antenna Gain: 1.3 dBi

Mode 1~3 (802.11b)

Channel Frequency Measured Output Power Measured Output Power Limits
(MHz) (mWatt) (dBm) (Watt/dBm )
01 2412 22.2 13.5 1W/30 dBm
06 2437 204 13.1 1W/30 dBm
11 2462 19.6 13.0 1W/30 dBm

Comments Maximum Peak Output Power < 30dBm ( 1Watt)

SPORTON International Inc. FCC ID RPW-WLANG600
TEL : 886-2-2696-2468 Page No. : 11 of 40
FAX : 886-2-2696-2255 Issued Date : Dec.10, 2003
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5.4. Power Spectral Density

5.4.1. Measuring Instruments

As described in chapter 7 of this test report.

5.4.2. Test Procedure

1. The transmitter output was connected to spectrum analyzer through an attenuator.
2. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz VBW as that of the
fundamental frequency. Set the sweep time=span/3KHz.

3. The power spectral density was measured and recorded.

4. The sweep time is allowed to be longer than span/3KHz for a full response of the mixer in the spectrum
analyzer.

5.4.3. Test Setup Layout

Attenuator

Spectrum
BT —f b analyzer

5.4.4. Test Result See spectrum analyzer plots below

Mode 1~3: 802.11b .
Temperature : 20.4°C
Relative Humidity : 43%

Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -17.90 8 4
06 2437 -18.36 8 5
11 2462 -20.69 8 6
SPORTON International Inc. FCC ID RPW-WLANG0O
TEL : 886-2-2696-2468 Page No. 112 of 40

FAX : 886-2-2696-2255 Issued Date : Dec.10, 2003



FCC TEST REPORT Report No. : F3N2801

5.5. Test of Conducted Emission

Conducted Emissions were measured from 150 KHz to 30 MHz with a bandwidth of 9 KHz and return
leads of the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was placed
on a nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

5.5.1. Major Measuring Instruments

® Test Receiver (R&S ESCS 30)
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz
SPORTON International Inc. FCCID RPW-WLAN6G00
TEL : 886-2-2696-2468 Page No. 113 of 40
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5.5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f.  Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 KHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.
SPORTON International Inc. FCC ID RPW-WLANG0O
TEL : 886-2-2696-2468 Page No. 114 of 40
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5.5.3. Test Result of Conducted Emission

Frequency Range of Test : from 150KHz to 30 MHz. 6dB Bandwidth : 9KHz
* Test Mode : Mode 1 (CHO1 2412MHz)

*  Temperature : 25°C

- Relative Humidity : 53 %

m The test was passed at the minimum margin that marked by the frame in the following table

Lewel (dBu¥) Date: PENE-17-19 Time: 188811
R CHEMCCLCISPR-B

— |
T CHENCOICISPR B AY

—~l
o | I
8 -
a0

X

0.5 1 ] 1 T 0 1
Fregusency (MHT)
e S000-AY
Comdition : CHENCCHCISPR-E 20003 2000008 LTKE
EOT T
Foswar ; LIOV&DHz
Indcrdie] : WLANGDD
Memn T CHO1 2413 Hz
Jwer Limit FRead Frobe Cable
) Leve]l Limie  Line Level Fastor Loass Pewpark
Es  dBuv &8 JBu¥  dBuV [} dE
1 0,203 4l.43F -22.08 63,49 41.15 0.0 0,15 QF
z 0,303 36.45 -15.04 53,49 38.107 0,10 0,15 Avecage
[Z 0. g 6% -5,31 46,00 A, 5§ 0. I 0. 05 AVeErags |
i 0,705 40.56 -15.14 56,00 40.71 0,10 0,05 QF
5 1,520 4l.30 -4,70 46,00 41.13 0.10 0,07 Awepags
B 1.520 4l.18 -l4.82 5&,00 41.01 0,10 0,07 QF
7 1.%2% 3%.00 -17.00 568,00 36.50 0.0 0,10 QF
i 1.%3% 3§.27 -7.03 46,00 38.77 0,10 0,10 Avecags
4 2.¥30 42.08 -13.92 56,00 41.87 0.10 0,11 QF
i EI0 41l.8F -4.15 46,00 4l.64 0,10 0,11 Avecage
11 3. 240 4l.50 -14,.50 5&,.00 4l.Z6 0.10 0,14 QF
12 3,240 4A0.2% -5.71 46,00 40.05 0,10 0,14 Avecage
SPORTON International Inc. FCC ID RPW-WLANG600
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"LE"I'EIH:.-IHI Date: FI-12-19 Teme: 181218
B | . cumccIcures
HH“*-...H__ CHSNWOOICIEPR B AY
-‘-\_\_\""‘1_ |
a0
't.‘li (] [ 1 2 [3 E[) E El
Fregquency (MHz)
k] (CO0L-EY
Comdition : CHEWCOCLCIEFR-E J003 001008 NEUTRAL
EOT : Wipeless IF Fhone

Fower : LIOV&S0HE
Mndal : WLAHGOD
Memo : Tw CHOL 2417z

Oeer Liwit Fead Frobe Cable
Feag Lavel Lielt Line Level Fector Loas Rexatk

¥z @Buv¥ g8  JABuv  BuV ] dE

1 0.203 37.81 -25.58 63.49 37.53 0.10 0.18 OF

z 0.203 32.71 =20.78 53.49 32.43 0.10 0.18 AveEage

3 2.%230 35.79 =10.21 45.00 35.56 0.12 0.1 Aveeage

4 2.230 35.57 -30.43 56.00 35.34 0.1 0.11L OF

5 2.533 36.6B =9.37 45.00 36.43 0.13 0.12 AveEage

E 2.533 36.53 =19.47 56.00 36.28 0.13 0.12 OF

7 2.938 37.33 -18.67 56.00 37.04 0.1 0.13 QF

E 2.938 37.16 =8.B4 45.00 36.87 O.16 0.13 AveEage

g5 3.445 3B.07 =17.93 56.00 37.74 0.18 0.15 QP

1] 3.445 37.87 =-8.13 45.00 37.54 0.18 0.15 Aeeeage

1l 1.B50 3B.04 =17.96 56.00 37.6% 0.19 O0.16 QP

1z 1.B50 37.55 =-8.45 45.00 37.20 0.197 0.16 AveEage

TestEngineer: __~ ~ "2 -
Jones Tsai

SPORTON International Inc. FCC ID RPW-WLANG600
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5.5.4. Test Result of Conducted Emission

= Frequency Range of Test : from 150KHz to 30 MHz. 6dB Bandwidth : 9KHz
- Test Mode : Mode 2(CHO06 2437MHz)

= Temperature : 25°C
- Relative Humidity :53 %

m The test was passed at the minimum margin that marked by the frame in the following table

L&l (i) Date: PNY-11-7T Time: F7TEE5
an
e | | CHEWVCCICISPR-B
H'"--.\_ CHSYOLECISPH -IF AY
i |
440

ui.‘l 07 [ 17 1 F. 5 i 0 i
Fragusency (MHz}
Site : COOL-iE¥
Comditaon ¢ CHSEALCCLACLISFE-B Z003 2001008 LIKE
EUT : Wirela=s IP Pane
Pioe=r o 1IOWSSEN=
dodel I WLAN600
Mexno : Tw CRHOE 2437M8(=
Urer Limak Femd Frobs Lmbk =
Freg Lewel Limic  Lime Lewel Fector — Loss Pexarh
iz Al dil A dihalf dll 4l
1 0.30E 31.0% -18_ 08 EB0.1L S0_=0 0.140 0.13% Averaca
z i, 90E A0 b =F9. 1% &0.18 A6._TE f.40 013 ap
E; 0.507 3d.88 -11.1& H&.00 34_70 0.10 008 KFerapes
d 0.507 3SE.&2 -20.38 E&£.00 3E_d44 0.140 o.0s QP
[ 0,062 Z3. 6% =2F. 31 46,00 23, E5é 0,10 0,00 kwsrsgs
[ 0.862 2ZB.ZT7 -Z27.73 &&6.00 ZB_Ld a.10 0.0z QF
T 2.020 Z1.3F -34.64 EB&£.00 Z1_LE 0.140 0.10 QF
[ 3. 020 L9027 =3, 83 4E.00 L9 L7 0,10 0,10 kesrsgs
5 2.240 L1F. 22 —-4Z2.08 &&5.00 13. 71 a.10 0,151 QF
L 2.2a0 H1.32 -34. 68 4&.00 L1 L1 0.140 0.1 Aweraca
il 3,080 L. TL =48, F9  BE.00 L0, 4% .10 0,16 ap
1z 3. 8850 E.TO —-33_30 4&.00 &_ i a.10 0. 18 Keerape
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Level {dBuV}

Dute: F3-11-7T Time: FEHEAT

CHENCCICISPR-8

CHSNTCICTSPH -IF AW

o
50,7

[1 1 7 5 10 T EL
Fraguency (MHz}
Sigs= : CoOL-EF
Condition @ CHEACCIACISER-D 2003 2001 /008 HEFTRAL
EOT : Wireles=s IP Fone
Powsr I I
Hodel T WLAN60O
Mawn : Tw CRHOE 243718z
Oyer Lamit Famd Frobs Cable
Fredg Lewel Limis  Line Lewel Fector | Loss Pewarh
8= LELEL dll el dihalf dll dll
1 0.45&6 LB 3% -28.538 &5.77 LE_ZD 0. 10 0,09 Awerags
4 0,486 Z3.0é -3E. 81 8497 X4 0. 18  0.89 4P
] 0.5307 32L.72 -14.Z8 45,00 31_54 a.10 0,08 Keerape
4 0.807 3287 -23.13 E&.00 32_&% 0. 10 o.0s QP
E 0,888 Zo. 41 -27.80 S6.00 Ze.E4 010 0,07 QP
3 0.565 27.11 -19.B% 46.00 26.54 0.10 0.07 Average
T 0.81% 24.38 -31.62 5&.00 2d4.24  0.10  0.04 QF
i G013 F4.08 =21, %1 46,00 FI.8E 0,10 0,04 ARverags
] 1.620 Z6.05 -19.%5 46.00 2587 0.10 0,08 Average
10 1.620 ZE.63 —-29.37 5&.00 ZE_45 0. 10 .08 QF
il 3.480 645 -35.87 B&.00 ZO.ED 0.l 0,18 4P
1z 3.450 Z0D.LT -25.83 H&.00 1% =S4 o.l1l8 0,15 Keerape
Test Engineer : gItog £ ¥A
Jones Tsai
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5.5.5. Test Result of Conducted Emission

= Frequency Range of Test : from 150KHz to 30 MHz. 6dB Bandwidth : 9KHz

- Test Mode : Mode 3(CH11 2462MHz)

*  Temperature : 24.5°C

= Relative Humidity : 52 %

m The test was passed at the minimum margin that marked by the frame in the following table

- Leval {eBuiv) Datas DT 11-2T Tenma: XI8T:15
i CHEACCLCISPR-B
. |
sl
T CUSNCCICISPR -B AW
~ |
4 &

L b
yaull

TN AT

u'."lﬂl.! L5 1 2 § 10 20 1
Freguency (MHz)
9ice = ool =HF
Condlivion @ CHEACCIACISFR-E Z003 20017008 LIKE
EOT : Wiceleaa IF Fone
Fowi T = 110V 60H:
Hodal * WLANGOO
L ] : Te CHIL Z2852¥E=
Oeer Liwic Feaid Frobe Cable
Fray Leval Limie Lise Leval Fasesr Leas DPasarlk
¥z v 48 dEu¥  aEuv P 4B
1 g,.200 37.74 =15, 03 53,57 A7 4@ .10 0,10 Awsrags
z 0.201 3%.51 —-23.% HF.5T 2IF_2F a.1a 0.1 OF
3 0.70&% d40.22 -5.78 &&.00 H40_07 0.10 0,05 RAWeataga
F] 0,700 40,41 =15, 50 &6, 00 4016 o, 10 o, 0k aF
& 1.010 3. 34 -l g6 5&.00 35 _Z2 a.10 0.0z QF
E 1.010 3% EE -4 48 4&.00 35 43 0.140 0.02 Averaca
T 1,010 40,50 =15, %0 56,00 2% 97 4,10 0,03 ap
B 1.110 4.1l -5 BZ H&.00 4D_0F a.1a 0,02 RKeerajpe
L 1.810 31.71 -24.28% ES&.00 31.&54 Q.10 0,07 QF
L 1,810 AL.47 =14.87 46,00 2130 4,10 0,07 Avsrags
11 2.840 Z4.71 -31.29 E&.00 Z4d_4E .10 0.1z QF
12 2.8a0 LE_ Ll -30.89% 4&.00 L4 28 Q.10 0,12 Averada

SPORTON International Inc. FCC ID RPW-WLANG600
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Lewel {elBay

an

Datez PY-11-7T Tame: 1850

CHEVCCICISPR-H

CHSENWNCCICISPR -B AW

T T 1 F] 5 10 0 1
Fraegusancy (MHr}
Hice = COdl-HY¥
Condition : CMS/VCCI/CISER-B 2003 20017008 NEUTEAL
EOT : Vireleaa IP Pone
Power : 110V /E0H=
Model I WLAN60O
Menn : Te CHIL 24621z
Over Limit Fead Frobs Cable
Fragq Lewel Limit Lims Lawel Factor LoEr HawsTE
== [ =Rk =] clfa% iy 5] AR
1 0.202 26.29 =27.24 £2.52 26.0L O.10 0,18 QP
z 0.202 32.7% =20.77 53.53 32.48 0.10 0,18 kverage
3 0.604 37.31 =2Z.67 F6.00 33.1% ©.10 0.06 QP
4 0.804 3JIF.FL =LI.0F 4H6.00 JF.T§ a.l1la 0.06 Rrerags
5 0.909% 36.00 =20.00 E&.00 35.87 0,10 0.02 QP
% 0.90% 35.87 =10,L3 46,00 35.74 0.10 0,02 Average
¥ Z.0Z0 35,17 =10.87 46.00 34.9%3 0.10 0.10 Average
B Z.0Z0 3E.7L =20.29 GE.00 3IE.EL 0,10 0,10 4P
> 4.040 ZT. 40 =Z@.80 H&.00 ZT.LD a.1l% 0.14 4F
10 3.040 Z0.@L =2E.19 46.00 Z0.EL  O.16 0,14 kverags
i1l 3,550 Z23.59 =3%.41 FE.00 Z3.26 O.18 0.1F QP
1z 3.550 L2.3% =33.84 46.00 LZ.03 O.18 0,15 Average
Test Engineer: _ — """~ -
Jones Tsai
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5.6. Test of Radiated Emission

Radiated emissions from 30 MHz to 24.835 GHz were measured according to the methods defines in
ANSI C63.4-2001. The EUT was placed, 0.8 meter above the ground plane, as shown in section 5.6.3.
The interface cables and equipment positions were varied within limits of reasonable applications to
determine the positions producing maximum radiated emissions

5.6.1. Major Measuring Instruments

o Amplifier (MITEQ AFS44)
RF Gain 40 dB
Signal Input 100 MHz to 26.5 GHz
® Spectrum analyzer (R&S FSP40)
Attenuation 10 dB
Start Frequency 30 MHz
Stop Frequency 25 GHz
Resolution Bandwidth 120 KHz / 1 MHz
Video Bandwidth 300 KHz / 1MHz
Signal Input 9 KHz to 40 GHz
SPORTON International Inc. FCC ID RPW-WLANG0O
TEL : 886-2-2696-2468 Page No. 121 0f 40
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5.6.2. Test Procedures

A.
B.

C.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

5.6.3. Typical Test Setup Layout of Radiated Emission

Antenna

Equipment under Test

)
7|V J&— Testdistance —>

0.8M

Ground Plane
y N\

!

Receiver
TurnTable

SPORTON International Inc. FCC ID RPW-WLANG600
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5.6.4. Test Result of Radiated Emission

*  Test Mode: Mode 1 ( CHO1 2412MHz)
= Test Distance : 3 M

Temperature : 25 °C
* Relative Humidity :53 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
B Spurious Emission

jiga ¢ D3CKOS-HY
Condivion : Jm (ECHIS-MAT WERTICAL
EOT : Wirelegs IP Fhoms
Piwar : l1ov ¢ &0Hz
HOLEL ¢ WLAKSOD
HEEQ : TX CHOL Z4l:z2ME=
Owar Limie Pasd PFroba Cable DPreasp ke Tabla
Frsg Limqre | ElmlT Liams Lsyral Frotor Lozs Factor Hemsrs Fom Fox
HH: dEuiim a8 dBull/& axulr o] dE dE = dag
|]. FL . T T I 0.8 4000 53 14 1I3.80 L. 0 ZE.04d Faal 10T =21 |
2 FL.9T0 3Z.EZ 7.7 40.00 4E.44d 13.80 L.0X ZE.0d QF 100 F30
3 L RSD N, XS 14,25 ., 50 47 13 Y. a9 .94 2790 FPesk
Ll L78. 500 3Z_L5 -11.35 43.50 4%_26 7.58 .35 Z7.74d Feak -—= —-—
chie ] : DICHOZ=-HT
Comdivion : Jm DICHOS-HAT YERTICAL
EOT : Wirelesa IF Fhons
PO T : 110W ¢ &0HE
HODE L = WLARSOD
HEFQ » T CHOL Z41ZFEH=
Ower Limic  Fead Frobe Caoble Preanp Art Table
Feayg Leval Limiw Lise Leval Fasese Le#s Pasersr Deasavk Paa Paa
1Sz ABW % e R T &8 AE AE o deg
| b J g P [ I | P o i, @ o, 00 40 54 10, B A.6T 2V EY Pemk 150 (4]
=4 442,800 24.83 -11.17 4c.00 44.04 15.33 2.7T0 ZB.ZI4 Feuk i b
k- TEFI.F00 31l -14.389 4&£.00 3T 25 18.2& d.83 ZB.7F Pauk e —
SPORTON International Inc. FCCID RPW-WLAN6G00
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Suoe r DACKHDA-NMY

Condition @ Jum 0ACHII-MAT HORIZONTAL

EOT : Wireless IP Phons

Ponesr r 110w ¢ S0M=z

MODEL : WLARSOD

MEKED  TH CMOL 2412M8=

Ower Limit Fead Frobs Cabls Preasasp kri.  Tabls

Freg Lewel Limit  Lime Lewel Fector — Loss Factor Remark Pos Fos
Mz dihaiim dll dihaVie diha il Al dl =] deg

1 L45. 290 SD.TE -lE2.T4 &3.50 4E.&1 3.El £.15 Z7.51 Paak = =
4 Libh, 530 J6.Z8 =7.%4 42.50 F4.04 0. 87 E.3P V.74 Peak log IEE
£ Zed4.090 3ZE_L1L -7.83 45.00 ED.F4 11.70 Z.31 ZV_4d Feak ey =

Jite : DACHDZ-HY
Comdition : 3a D3CHIS-HAT HORIZONTAL
EOT : Wirelesa IF Fhoma
Poser : 110V # &60He
HODEL : WLARGOD
HEED : T CHOL Z41ZHE=z
Ower Limirc Fead Frobe Cable Preanp Ant  Table
Feag Laval Limie Lina Lewal Feeesy  Lodd Pacesr Dasask P Tad
Hz dEui /e 8 &Euliim dBygr a2 dE dE o Ay
L' 375,000 43.71 =39 46.00 3.0 13,0 3.467 2Z7.47 Feak oo 2385
2! 3ITE.0d0 4271 -3.28 45,00 EZ_2B 13.B3 J.67 ZT.ET QF 100 235
3 0 360.500 40.30 -5.70 46.00 E0.LT7 1l4.03  S.80 E7.70 Peak --- -
4 449,000 P UL =609 46,00 40.3F 15.03  2.70 Z0.Z4 Pesk - -
Jite : DICHOZ=HY
Condivion : 3a HOFK-ART-6741 VERTICAL
EOT : Wicelasa IF Fhoma
Powvar : 110V F 60HE
HODE L : WLAKSOD
HEKD : TH CHOL Z241ZKE=z
Ower Limirc Fead Frobe Cable Preanp At Table
Frag Lewal Limit Line Lewvel Facesr  Less Pactor Ramarlk Fas Pos
IEz dEvie &8 Euliim a=haw aB dE dE =i Ay
L E3mE, 800 G0.03 =13, 17 94,00 EZ.EF IN. 1P 6,10 DE.Z9 Peak 100 250

2 ! ZTB4.500 47.8F -4.15 FH4.00 EF1.T1L E28.13 E.13 ZE.Id Average 100 250

SPORTON International Inc. FCC ID RPW-WLANG600
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Jice : DICHOS=HY
Condition : 3 HOFK-ANT=-6741 YERTICAL
EOT : Wirelesa IP Fhome
PoeeT O L1OV § &0HE
HODEL : WLAR&SOD
HEED : T CHOL Z2312¥Ez
Oeer  Liwirc FeEad Frobe Cable Preamp At Table
Fray Lewval Limit Line Level Facter  Less Pactor Ramack Pas Pax
IEHz dBui e [ I TR L =T [ dE dE fea ™ iy
L 4lZs. 000 B4.07 =19, 00 94,00 40.0% 33,07 2,08 JE.E0 Pask 100 [ ¥
Z 42724.000 42.€l -11.3F2 E4.00 2§ €8 F3.07 L0 2E_Z0 AvETroge 100 &2
Sine : DACHDS-HY
Condition : 3a HIEW-ANT-6741 HORIZOHTAL
EOT : Wireless IP Fhone
Piowar : l1ov ¢ &0Hs
HOLEL : WLAKsOD
HEKEQ : TX CHOL 2412MH=
Dwrae  Limie Raad PFroba Cable Preasp Rt Tabla
Freg Level Limis Lins Leswsl Factor Lozs Factor Remark Pom Pox
¥He dBEuifm &8 d3ull/m aulr o] dE =13 = dag
1 27000 EL.7H -1Z2.21 T4.00 £F. 64 2820 £.1% 326_24d FPeak 100 32
2 0 Z387.000 4% . &d -4.38 E4.00 El_49% 2820 £.19 3ZE_Ed Avrarage 100 32
Sice : DACHOZ-HY
Condition ! 3 HOIRN-ANT=-6741 HORIZONTAL
EOT I Wireleaa IFP Fhoms
PoeeT : L1OV ¢ &0Hz
HODEL ! WLAR&OD
HEED T CHOL Z31Z¥Sz
Ower Liwic Fead Frobe Cable Prsamp At Table
Fray Lewval Limizx Lise Level Feeesr  Leds Pacnsr Desaslk Pas Paa
ez dBuv e [ I fELH [uic kL = 4B dE e ™ iy
Lo oalds, 000 B4 8F =18, 00 94,00 40 4% 33,07 P08 IE.EZ0 Pesk 100 L5
2 4274. 000 42.7% =-11.21 E4.00 3ZE_25 F3.07 2.0 2E_Z0 AvET e 100 B9

» For 4.825GHz ~ 24.835GHz

Remark: Frequency from 4825MHz to 24835MHz, the emission emitted by the EUT is too low to be

measured
TestEngineer: __~ ~ "% -
Jones Tsai
SPORTON International Inc. FCC ID RPW-WLANG600
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (uV/im) (dBuvV/im) (uv/im) (dB) Mode
2414.000 \% 28.25 6.23 73.79 - - 108.27 - 34.27 Peak
2414.000 \Y 28.25 6.23 65.16 - - 99.64 - 45.64 AV
2414.000 H 28.25 6.23 72.86 - - 107.34 - 33.34 Peak
2414.000 H 28.25 6.23 65.26 - - 99.74 - 45.74 AV
4824.000 V/H - - - - - - - - AV/Peak
7236.000 V/H - - - - - - - - AV/Peak
9648.000  V/H - - - - - - - - AV/Peak
12060.000 V/H - - - - - - - - AV/Peak
14472.000 V/H - - - - - - - - AV/Peak
16884.000 V/H - - - - - - - - AV/Peak
19296.000 V/H - - - - - - - - AV/Peak
21708.000 V/H - - - - - - - - AV/Peak
24120.000 V/H - - - - - - - - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

Jones Tsai

SPORTON International Inc.
TEL : 886-2-2696-2468
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5.6.5. Test Result of Radiated Emission

*  Test Mode: Mode 2 (CHO06 2437 MHz)
= Test Distance : 3 M

Temperature : 25°C
* Relative Humidity : 53 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
®  Spurious Emission

Jive : DECHDI-HY
Condivion : Ja D3CHIS-MAT WERTICAL
EOT : Wireless IF Fhone
Powar i L10V / &0Hz
HOLEL ¢ WLAKSOD
HEEQ : TX CHOG Z437HEz
Owar Limie Pasd PFroba Cable DPreasp ke Tabla
Freg Limsre | ElELT Liames Lesrel Fasctor Loss Factor Remars Pox FoE
e dBui /e &8 d3ull/e aulr o] dE dE = dag
1 FL.F70 IT.7E -Z.Z4 H0.00 EO.9E 1l3.ED L.0Z ZE.04 Feak 100 2EE
2 F2.970 3202 -7.5%H 40.00 4524 13.80 L.0z 2ZE.O4 QF 100 3EZ
a e e 4 P | L=, &0, S 45 40 I | W - £ W Pesk
4 LB . 930 20.77 -1Z2.73 43.50 4B_E5E 7.57 2.3% 2ZT7.74 Feuk —-— ——
jiga ¢ D3CKOS-HY
Condivion : Jm (GCHIS-MAT WERTICAL
EOT : Wirelesa IP Fhons
Power i 110V ¢ &a0Hs
HOLEL ¢ WLAKSOD
HEEQ : TX CHOG Z437HEz
DiFar Limie Pamd Proba Caklae Dreaasp ke Tabla
Freg Limara | Elmat Laims Lswval Fuotor Lope Factor Hemsri Pom For
e dBuirw &8 dBul/m axuly [ 4dE dE (=% dag

1 Z10.500 ZEBE_ZE -17.68 A4S.00 40.35F 11.71 2.0L ZV_3F Feak == —_——

2 374,200 3E5.05 -10.35 46.00 45.24 13.B2 3.66 27.87 Paak 1c1 E1
b | 4459 g AF_ 4% 12, 55 o, T 43 Gk 15, 300 2,70 0. 24 Perk
SPORTON International Inc. FCC ID RPW-WLAN600
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Suoe r DACKHDA-IY
Condition : Jm 0ACHII-MAT HORIZONTAL
EOT ! Wireless IP Phone
Poneer r 110w 4 S0H=z
MODEL : WLARSOD
MERED r TH CMOE 24397M8=
Ower Lamit Fead Frobs Cables Preasp R Tabls
Freo Lewel Limitc  Lime Lewel Fector — Loss Factor Remark Fos Fos
Mz dihaiim dll dihaVie diha il Al dl =] deg
1 id5. 290 3T. 42 -&5.08 43.50 L3 _ZT a. Bl Z.15 ZT_81 Paak 100 B3
F - LD, 30 2673 =4, 77 43,50 S4.51L 7,87 .38 Z7.74 Peak m=a ==

3 Zed. 090 324_&% -11.F1 A4&.00 47F.EZ 11.70 Z.91 Z7_4d Feak o —_——

Suoe @ DACKDA-NMY
Condicion : Ja OICHII-MAT HORIZONTAL
EOT ! Wirela=zs IP Phone
Ponesr r L10w J S0Hz
MODEL : WLAREOD
MEMD : T CBOE 243718z
Ower Laimit Fead Frobs Cables Preasp kot Tabls
Freg Lewel Limic Lime Lewel Focotor Loss Factor HNemark Fos Fos
Mz dihi e dll dihalie ddha? dl dm dl =] dmg
1 310,500 32,82 -13.18 45,00 45 45 11.71 3.0 Z7.35 Paak S ==
[ 7 2375 000 4487 =109 46,00 £4.34 13 03 .67 FT.ET Pesk 100 228 |
2 ! 275.000 43F.0% -Z.%1 45.00 L3I _Zs 13.8B3 2.687 ZT.&T QF 100 223
d 4438 800 3T.8% -8.11 &&.00 &4T7_ L0 15,33 3.70 ZB_Zd Paak -—= -

Jime : DACHOZ-HY
Comdivion @ 3m RIFK-ART-6741 VERTICAL
EOT : Wirelaeza IF Fhoma
Pona = L10% J &0HE
HODE L : WLARSOD
HEED : T CHOG E33THEz
Orer  Liwic Fead Frobe Coable Preanp Arrt Table
Frag Level Limit Line Lewvel Faecor  Leds Pactor Remaxk Poa Pos
Mz dBw /e 48 dBuliim dBar a2 4E dE == Ay
L 40%4. 000 EF.LL -Ll&. 00 F4.00 EL.0F 33,19 0% JE.Z0 Pesk 0o 338

2 4274000 42,77 -11.23 EF4.00 3IE.TL O F3.17 .09 32E.IZD Aversge 10n 235
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hnite I CHETa-HY
Condition @ Ja HOEK-ARNT-0741 HOSLZGORTAL
KT I kWirele=s IPF Fhons
Poesr r 110w ¢ S0M=z
MUDE L I ELARGUE
MEEQ ToTa LHUE Z5X7EH=
threr Lzmak FEamd Frobs Labl= Preaap Frvt Takles
Fredg Lewel Limiw Lixe Laewel Falror Lixsz Facmor Nawark Fos Fo=
Mz «dihgi im Bl lhalie ahaly [ Al il (= e
1 4574. 000 ES4.ZE -19.75 T4.00 4B.1% F3.17 9.02 5S6.Z0 Paak 100 Fdz
& S0 DG LT F. Ll, L3 54,00 i, 8l p = I oL A, S Avrer age LEE 45

»  For 4.875GHz ~ 24.850GHz
Remark: Frequency from 4875MHz to 24850MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCC ID RPW-WLANG600
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor  Loss

(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uV/m)(dBuV/m) (uv/im) (dB) Mode
2436.000 28.29 6.26 72.05 - - 106.60 - 32.60 Peak
2436.000 28.29 6.26 64.73 - - 99.28 - 45.28 AV
2436.000 H 28.29 6.26 71.12 - - 105.67 - 31.67  Peak
2436.000 H 28.29 6.23 63.34 - - 97.86 43.86 AV
4874.000 V/H - - - - - - - - AV/Peak
7311.000 V/H - - - - - - - - AV/Peak
9748.000 V/H - - - - - - - - AV/Peak
12185.000 V/H - - - - - - - - AV/Peak
14622.000 V/H - - - - - - - - AV/Peak
17059.000 V/H - - - - - - - - AV/Peak
19496.000 V/H - - - - - - - - AV/Peak
21933.000 V/H - - - - - - - - AV/Peak
24370.000 V/H - - - - - - - - AV/Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

Jones Tsai
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5.6.6. Test Result of Radiated Emission

*  Test Mode: Mode 3 ( CH11 2462 MHz )
Test Distance : 3 M
Temperature : 25 °C
* Relative Humidity : 53 %
Emission level (dBuV/m) = 20 log Emission level (uv/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test was passed at the minimum margin that marked by the frame in the following table

B Spurious Emission

Jiga ¢ DECHOS-HY
Condivion @ Jm (GCHDIS-MAT WERTICAL
EOT : Wirelesa IP Phons
Piower : 110V ¢ 60Hs
HOLEL : WLAKSOD
HEKEQ : T CHLL Z462MHzZ
Dwar Limie FRamnd Froba Cable Preaasp hive Tabla
Frsg Limra | ElmlT Laim= Lssral Frotor Loze Factor HEemsrs Par For
HH: dEuiim a8 dBull/& axulr o] dE dE = dag
1 EZ.140 2ZE_EL -14.39 H0.00 45 92 &.18 L.50 Z7_.9% Feal = S
2 LT8. 770 32.28 -11.25 &3.50 ED.0d 7.5 Z.3&6 ZT7.7d Taak 10D ZEd
4 s, NG S R0 Lis, V9 ah, O 42 7h 11, P B | 25,449 Fenk
hiibe 1 ACHDI-MY
Comdition @ Ja DICHEDI-MAT WEHTICAL
EUT 1 Kireless IP Fhomne
Poesr r 110w ¢ S0z
MODEL 1 WLAKSGOD
MEMD I I CHAL Z2562MN=
rer Lamak EEad Friobs Labl= Preaap Farits Takl=
Freq Lewel Limic Lime Lewel Faccor — Loss Factor Remark Pios Tos
Bz dinst s dll dihaim dihglf dll Al Al ' e
1 3T4.200 3Z6.4d -3 56 4&.00 4E_&F 1l3.EZ 3.68 ZT_&T TPaak 152 E3
& 449, pag . 4% 1, IS i, B 41,06 15,000 a3, 70 0.4 FPenk L
£ Ed8.500 321.91 -14.08 #s.00 3IF_ 87 16.56 4.23 ZBE.TEF Feok s ——
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Sice r DACKHOA-IY
Condition : Jm O3CHOI-MAT HORIZONTAL
EOT ! Wirele=zs IF Fhone
Powsr T L1Ow S0z
MODEL : WLAKSOD
MEKD  TH CMAL 2482M8=
fwer Lamik Fead PFrobs Cable Preasp krt.  Tabls
Freg Lewel Limic  Lime Lewel Feccor — Loss Factor Remark Fos Fos
Bz dihat s dll dihaV e dihal? = ] Al i = deg
1 $3.180 ZT7.32 -15.B8 «43.50 d4d5_1lB 4.57 L. &8 EZET7.21 Pauk S == ==
- B0, 790 Z0.E0 =15, 2% 43,50 4€.07 7,88 X ET.T4 QF 180 F{ 15
Sice DACKDZ=HY
ComdiTion Jm DICHIZ=HAT HORIZONTAL

EUT : Wirglesa IF Fhome
PowaT : L1V F G0HE
HODEL : WLARSOD
HEKED : TH CHIL 256216
Oeer  Liwic Fead Frobe Cable Preanp Ant.  Table
Frag Lewval Limit Lime Letvel Faeeor  Less Pactor Remark Pos Tos
Ez dEuV e fuic: B JE LU a=aw o= dE dE =i Ay
LI T J74. 200 41 0F =411 &6.00 5g.on 13, 0% J. 0 Z7.67 Feak 10% 75
2 443 . B00 327.71 -B.08 A4S5.00 47.1Z 15.33 .70 ZE.Zd Teak L E=
F EE3. 400 2.5 -13.14 <£.00 40.71 1l&.68 d4.24 ZB.TE Paak oo =t
Sice : DACHI3-HY
Comdivion @ 3 RORK=ART=6741 VERTICAL
EUT : Wirslesa IP Fhome
Power : 110V F S0HEZ
HOTEL : WLARSOD
HEKD : TX CHLL 236215z
Ower Limic Fead Frobe Cable Preanp At Table
Frag Lewvel Limit Lise Lewvel Faeesr  Leds Pactor Remark Pos Tos
s dEuV /e &8 dBulifm aEaw o= dE dE = Ay
I Z483.500 LEE_37 -18.63 74.00 ELE_ S8 28.33 €.3% 3E.Z2 Paak 117 @27

4 400,800 44.47 =883 S£4.00 45.00 IO ¥ 4.3 D6.ZT Sverage LLY IE
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hike T DACEIa-HY
fondition @ Ja BOEM-AKT-E8741 HORIZONTAL
EUT I Firele=s [P Fhome
Pows=r r L10W ¢ s0Mz
NUDXE L I ELARSUD
MEKD r TEl CMAL Z462M8=
et Lzmak Femd Frobs Lable Presop Fart Trkl=
Freg Lewel Limic Line Lewel Facocor Lixss Factor Temark Fos Fus
1z dihsi e dll dihaVim ddhalf ol Al dll B deg
E: Z483. 500 EEZ.L0 -E1.90 T4.00 EF.S1l EZ8.39 .32 3I6.IC Feak 1on 2
4 Z483. 500 35 &6 -l4.34 E4.00 41.17 28.39 &.32 G3E.IT Airarage 100 =
hHite I DACHIa-HY
fomdition @ Ja HORK-AKT-E741 HORIZONTAL
EUT I Wirele=s LF Fhome
Ponesr r 110w ¢ S0M=z
MU L r ELARSOD
MEKQD r TH CMUL 2862MH=
rer Lzmak Fead Frobs= Labl= Presop Farit Trkl=
Freg Lewvel Limic Lixe Lewel Factor Liss Factor Nemark Fos Pos
Bz dinst s dll dihaim dihglf dll Al Al ' e
1 4224.000 EE.20 -17.10 74.00 EO0.TOH 33,27 Q.12 36.L9 Paak 103 331
F S04, 000 45,21 =0, 78 54,00 ¥ .0l .27 P12 A6 AF Average L0 e N

»  For 4.925GHz ~ 24.850GHz

Remark: Frequency from 4925MHz to 24850MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect
Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (uV/m)(dBuV/m) (uv/im) (dB) Mode

178.770 H 7.59 2.36 33.89 - - 43.84 - 0.34 Peak
2462.000 \% 28.35 6.29 71.81 - - 106.45 - 32.45 Peak
2462.000 \% 28.35 6.29 64.27 - - 98.91 - 4491 AV
2462.000 H 28.35 6.29 68.81 - - 103.45 - 29.45 Peak
2462.000 H 28.35 6.29 61.37 - - 96.01 - 42.01 AV
4924.000 V/H - - - - - - - - AV/ Peak
7386.000 V/H - - - - - - - - AV/ Peak
9848.000 V/H - - - - - - - - AV/ Peak
12310.000 V/H - - - - - - - - AV/ Peak
14772.000 V/H - - - - - - - - AV/ Peak
17234.000 V/H - - - - - - - - AV/ Peak
19696.000 V/H - - - - - - - - AV/ Peak
22158.000 V/H - - - - - - - - AV/ Peak
24620.000 V/H - - - - - - - - AV/ Peak

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above,

Test Engineer :

Jones Tsai

SPORTON International Inc.
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FAX : 886-2-2696-2255
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5.7. Band Edges Measurement

5.7.1. Measuring Instruments

As described in chapter 7 of this test report.
5.7.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.7.3. Test Result

Test Result in lower band (Channel 1) PASS
Test Result in higher band(Channel 11) PASS

5.7.4. Note on Band edge Emission

The band edge emission plot on appendix B page B7. shows 48.59 dB delta between carrier maximum
power and local maximum emission in the restricted band (2.390GHz).
The band edge emission plot on appendix B page B8. shows 48.02dB delta between carrier maximum
power and local maximum emission in the restricted band (2.4835GHz).

Mode 1~3 (802.11b)

The emission of The maximum

Polarity carrier power  field strength in Limit Margin Result
strength restrict band
(dBu V/m) (dBu V/m) (dBu V/m) (dB)

H 109.19 60.9 74 -13.1 Peak

H 104.12 56.1 74 -17.9 Peak

H 100.06 51.47 54 -2.53 Average

H 96.03 48.01 54 -5.99 Average

\% 108.46 59.87 74 -14.13 Peak

\% 107.29 59.27 74 -14.73 Peak

\% 99.7 51.11 54 -2.89 Average

\% 99.05 51.03 54 -2.97 Average
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5.8. Antenna Requirements

The EUT use a fixed antenna without external connector. It is considered meet antenna requirement of
FCC.

5.8.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

5.8.2. Antenna Connected Construction

The maximum Gain antenna used in this product is monopole antenna. No antenna connector.

SPORTON International Inc. FCC ID RPW-WLANG600
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6. EMI Suppression Component List

No EMI suppression components.
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7. Antenna Factor & Cable Loss

Frelsluency Antenna Factor  Cable Loss Fre&uency Antenna Factor  Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 0.92 1000 24.10 3.92
35 13.63 1.05 2000 27.40 5.66
40 11.11 1.08 3000 30.00 7.20
45 10.59 1.15 4000 32.60 9.36
50 6.47 1.29 5000 33.40 9.16
55 5.83 1.63 6000 34.20 10.70
60 5.18 1.30 7000 35.30 12.16
65 481 1.36 8000 36.90 13.12
70 4.43 1.43 9000 38.10 13.81
75 5.10 1.48 10000 39.00 14.83
80 5.91 1.53 11000 38.60 15.83
85 7.33 1.61 12000 39.50 17.11
90 8.74 1.69 13000 39.30 17.62
95 9.05 1.67 14000 41.60 18.37
100 9.36 1.76 15000 40.60 19.10
110 9.65 1.80 16000 37.20 19.72
120 9.97 1.90 17000 40.20 21.98
130 10.51 1.61 18000 48.90 21.22
140 10.32 2.14 19000 37.60 23.90
150 9.42 2.16 20000 37.30 24.07
160 8.09 2.16 21000 37.00 25.49
170 7.43 1.99 22000 38.00 24.92
180 7.60 2.39 23000 38.70 25.60
190 7.43 2.38 24000 38.60 25.70
200 7.26 2.46 25000 24.10 3.92
220 9.11 2.59 14000 27.40 5.66
240 10.88 2.68 15000 30.00 7.20
260 11.75 2.91 16000 32.60 9.36
280 11.55 2.92 17000 33.40 9.16
300 11.36 2.99 18000 34.20 10.70
320 12.03 3.03 19000 35.30 12.16
340 12.69 3.22 20000 36.90 13.12
360 13.33 3.28 21000 38.10 13.81
380 14.00 3.80 22000 39.00 14.83
400 14.63 3.80 23000 38.60 15.83
450 15.33 3.69 24000 39.50 17.11
500 16.03 3.93 25000 39.30 17.62
550 16.65 3.56
600 17.29 4.15
650 17.64 4.58
700 18.00 4.73
750 18.39 471
800 18.79 4,99
850 19.10 5.24
900 19.42 5.38
950 19.58 5.57
1000 19.75 5.62
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8. List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
EMC Receiver R&S ESCS 30 100132 [9KHz-2.75GHz | Jun. 12, 2003 fgggicﬂ‘\’(’;
LISN MessTec NNB-2/16Z | 2001-008 | 9KHz-—30MHz | Apr.29, 2003 (ngg:c:?(?
(Supllglosr{\' Unit) MessTec NNB-2/16Z | 2001009 | 9KHz-30MHz | Apr. 29, 2003 Sgggicﬂg’(’;
EMI Filter LINDGREN LRE-2060 1004 < 450 Hz N/A (ngg‘icﬂ?(r;
EMI Filter LINDGREN NB006 201052 0~ 60 Hz N/A (ngg‘icf_"?{';
RF Cable-CON | Suhner Switzerland | RG223/U CB029 9KHZz-30MHz | Jan. 07, 2003 (ngg‘i":c\’(r)‘
50 Ongméi’:; type NOBLE 500hm TMO009 50 ohm Apr. 24, 2003 Sgggicﬂ‘\’(’;
o e | SIDTFRANKONIA | sac-aM | oscHosHy | SOMAEACHZ 1 aun 21,2003 | CAIEEOR
Spectrum analyzer R&S FSP40 100004 9KHZ~40GHz | Aug. 07, 2003 (ogé‘ﬂiggf’ﬁn
Amplifier MITEQ AFS44 879981  |100MHz~26.5GHz | Jul. 23, 2003 (oﬁé‘ﬂ‘(?é‘?ﬁy)
Horn Antenna COM-POWER AH-118 10094 1GHz—18GHz | Apr. 10, 2003 (Oggﬂggfﬁw
Turn Table HD DS 420 420/650/00 | 0~ 360 degree N/A (O?ngﬂiggf’gn
Antenna Mast HD MA 240 240/560/00 1m-4m N/A (Oggﬂgg?ﬁw
RF Cable-HIGH Jye Bao RG142 CB030-HIGH | 1GHz~29.5GHz | Mar. 14, 2003 Radiation
(03CHO3-HY)

Calibration Interval of instruments listed above is one year, except for Horn Antenna, BBHA9170.
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9. Uncertainty of Test Site

Uncertainty of Radiated Emission Measurement

N Probability
Contribution o 3m
Distribution
Antenna factor calibration normal(k=2) +1
cable loss calibration normal(k=2) 0.3
RCV/SPA specification rectangular 12
Antenna Directivity rectangular +3
Antenna Factor V.S. Height rectangular 2
Antenna Factor Interpolation for Frequency rectangular +0.25
site imperfection rectangular 2
Mismatch
Receiver VSWR I'1=0.09
Antenna VSWR I'2=0.67
_ U-shaped 1+0.54
Uncertainty=20log(1-I'1*T"'2)
combined standard uncertainty Ue(y) normal 2.7
Measuring uncertainty for a level of normal 5.4
confidence of 95%  U=2Ue(y) (k=2)

U=V {(1/2)2+(0.3/2)2+(22+0.52+22+0.252+22)/3+(0.54)?/2}=2.2 for 10m test distance
U=V {(1/2)2+(0.3/2)2+(22+32+22+0.252+22)/3+(0.54)2/2}=2.7 for 3m test distance

Uncertainty of Conducted Emission Measurement

I Probability
Contribution o 150KHz — 30MHz
Distribution
Cable and I/P attenuator calibration normal(k=2) 0.3
RCV/SPA specification rectangular 2
LISN coupling specification rectangular 1.5
Transducer factor frequency interpolation rectangular 0.2
Mismatch
Receiver VSWR I'1=0.09
LISN VSWR 1I'2=0.33 U-shaped 0.2
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Ue(y) normal +1.66
Measuring uncertainty for a level of
) normal (k=2) 1+3.32
confidence of 95%  U=2Ue(y)
U=V {(0.3/2)2 +(22+1.52+0.22)/3+(0.2)%/2}=1.66
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